
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
214985   ASTM A-36/A-572-50         0.153  0.818  0.014  0.005  0.171  0.030  0.023  0.021  0.002  0.029  0.003  0.005  0.003
214988   ASTM A-36/A-572-50         0.140  0.852  0.020  0.010  0.177  0.028  0.023  0.026  0.007  0.037  0.003  0.006  0.004
412281   ASTM A-36/A-572-50         0.153  0.840  0.018  0.009  0.194  0.029  0.020  0.022  0.005  0.034  0.002  0.009  0.003
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
214985          261107436A      53.212(KSI)     69.717(KSI)     25(%)
214985          261107437A      55.637(KSI)     70.209(KSI)     26(%)
214988          261107189A      59.647(KSI)     74.931(KSI)     23(%)
214988          261107190A      59.647(KSI)     74.931(KSI)     23(%)
214988          261107459A      52.165(KSI)     68.877(KSI)     27(%)
214988          261107460A      54.967(KSI)     69.827(KSI)     26(%)
412281          261107474A      54.408(KSI)     70.425(KSI)     25(%)
412281          261107486C      55.753(KSI)     72.121(KSI)     22(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
214985          261107446B      4            18.0000      7.5000       12.2000      105.648         10555           0000509237
214985          261107446C      4            18.0000      7.5000       12.2000      105.648         10555           0000509237
214988          261107486B      4            18.0000      7.5000       12.2000      105.648         10555           0000509237
412281          261107482B      4            18.0000      7.5000       12.2000      105.648         10555           0000509237
412281          261107482C      4            18.0000      7.5000       12.2000      105.648         10555           0000509237
412281          261107483B      4            18.0000      7.5000       12.2000      105.648         10555           0000509237
412281          261107483C      4            18.0000      7.5000       12.2000      105.648         10555           0000509237
412281          261107486B      4            18.0000      7.5000       12.2000      105.648         10555           0000509237
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
214985          261107446B      000100       1001493460
214985          261107446C      000100       1001493460
214988          261107486B      000100       1001493460
412281          261107482B      000100       1001493460
412281          261107482C      000100       1001493460
412281          261107483B      000100       1001493460
412281          261107483C      000100       1001493460
412281          261107486B      000100       1001493460
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